
660 RALLYE FACTORY REPL. 2006 <2006><EU><9799F9>
FUEL PUMP

2430

Pos Part Number Description Additional Text Quantity

1 58007015000 T-CONNECTOR FOR FUEL LINE 2.00

3 58031005000 CLAMP YDNAC 10128 12MM FOR 12 LITER TANK 10.00

4 58507116100 HOSE OG.ECO 1TBSE 7X13MM 0.00

5 58507016100 FUEL HOSE DIN 73379 5,3X11,3 0.00

6 42013037000 CLAMP MINI 1 3.00

7 0934080003 Hexagon nut DIN934 M8 1.00

8 44011076100 CABLE TIE 100/2,5MM BLACK 0.00

10 58512087000 FUEL PUMP MIKUNI DF52-601 01 1.00

11 58512088000 HOLDING SHEET F. FUEL PUMP 01 1.00



13 43205062100 silentbloc 20x15-M6x10-(1) ONLY FOR USA 2.00

14 58538010000 RUBBER GROMMET 20X11/M6X18 01 1.00

16 58507009000 FUEL FILTER 01 1.00

17 58507003100 COLLECTOR FUEL TAP RALLYE 2001 1.00

18 58507010500 CLUTCH F. FUEL HOSE CPC 03 4.00

19 58507010300 PLUG F. FUEL HOSE CPC 2003 4.00

20 0985060003 Self lock. nut DIN985-M6-A2 8.00

21 0021060003 Washer DIN9021-A 6.4 ONLY USA 5.00

22 43205062100 silentbloc 20x15-M6x10-(1) ONLY FOR USA 3.00

23 54635022000 SLEEVE FOR STEERING HEAD 1.00

24 58507019000 SUPPORT FOR FUEL FILTER 01 1.00

26 0014060103 HH COLLAR SCREW M 6X10 WS=8 3.00

32 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 2.00

33 58507003050 LOCKING PLATE F. COLL.FUEL TAP 1.00


